

测试报告

委托单位：深圳计为自动化技术有限公司

地址：深圳市龙岗区横岗街道龙岗大道 3162 号宝丽商务 501

以下测试之样品及样品信息由委托者提供并确认：

样品名称：标准铝合金外壳

样品型号：Standard aluminum alloy housing

样品数量：1pc

样品接收日期：2017 年 3 月 8 日

样品测试日期：2017 年 3 月 10 日~2017 年 3 月 11 日

检测

李腾贵

2017年3月20日

审核

万得记

2017年3月20日

批准

张洪义
授权签字人

2017年3月20日

深圳市鑫宇环检测有限公司

警告：

检测报告无批准人签字及“报告专用章”~~报告专用章~~报告检测结果仅对受测样品负责。未经 AGC 书面同意，不得部分复制本报告。



The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information for its validation can be assessable and confirmed at <http://www.agc-cert.com>

测试报告

测试要求:

测试顺序	测试项目	样品编号	测试结果
1	IPX7	003	合格
2	IP6X		合格

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information for its validation can be assessable and confirmed at <http://www.agc-cert.com>

测试报告

测试项目 1: IPX7 测试

1) 环境条件:

温度: 23.1°C, 湿度: 52 %RH

2) 测试样品信息:

样品编号	样品名称	型号	数量
003	标准铝合金外壳	Standard aluminum alloy housing	1pc

3) 测试依据: GB 4208-2008

4) 测试条件:

1. 样品完全浸入水中, 样品表面距离水面至少 150mm, 样品顶面距离水面至少 1 米;
2. 测试时间: 30 分钟;

5) 测试仪器:

序号	仪器名称	仪器编号	校准有效期
1	防水测试系统	AGC-RE-E020	2017 年 12 月 13 日

6) 测试结果:

样品编号	测试结果
003	测试后, 样品内部无水进入, 样品通过IPX7测试。

测试前样品照片



The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information for its validation can be assessable and confirmed at <http://www.agc-cert.com>

测试报告

测试中样品照片



测试后样品照片



The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information for its validation can be assessable and confirmed at <http://www.agc-cert.com>

测试报告

测试项目 2: IP6X 测试

1) 环境条件:

温度: 23.5°C, 湿度: 54 %RH

2) 测试样品信息:

样品编号	样品名称	型号	数量
003	标准铝合金外壳	Standard aluminum alloy housing	1pc

3) 测试依据: GB 4208-2008

4) 测试条件:

- 对样品进行抽负压, 每小时抽气量低于 40 倍外壳体积, 抽气速率: 10mL/min, 样品壳内气压与壳外气压 \leq 2kpa;
- 启动吹尘, 降尘测试 8 小时;
- 防尘箱粉尘含量: 2kg/m³。

5) 测试仪器:

序号	仪器名称	仪器编号	校准有效期
1	防尘试验箱	AGC-RE-E018	2017 年 12 月 13 日

6) 测试结果:

样品编号	测试结果
003	测试后, 样品内部无尘进入, 样品通过IP6X测试。

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information for its validation can be assessable and confirmed at <http://www.agc-cert.com>

测试报告

测试前样品照片



测试中样品照片



测试后样品照片



*** 报告结束 ***

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information for its validation can be assessable and confirmed at <http://www.agc-cert.com>

测试报告

检测实验室地址: 深圳市宝安区西乡街道宝安大道南昌社区三围勤裕工业区 C 栋一楼西

警告: 检测报告无批准人签字及“报告专用章”无效, 本报告检测结果仅对受测样品负责。未经 AGC 书面同意, 不得部分复制本报告。

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information for its validation can be assessable and confirmed at <http://www.agc-cert.com>